
 1 

 
   QTY PVL 
ITEM # DESCRIPTION PART NUMBER 160-160/B 
1 BODY OF PUMP 204354 1 
2 MOTOR SIDE COVER 204356 1 
3  EXTERNAL SIDE COVER 204358 1 
4 ROTOR 204360 1 
5 6305 BEARING 004363 2 
6 LR  25 X 30  X30 RING 004448 1 
7 8 X 7 X 30 KEY 000077 1 
8 VANES 204364 3 
9 SEEGER 003928 1 
10 BABSL  30 X 40 X 7 SEAL RING 000319 2 
11 SPACE WASHER 004376 1 
12  SHIM RING 004377 1 
13 M. 8 X 40 HEX SCREW FLANGED 003931 9 
14 4625  O RING 004378 2 
15 5 X 24  PIN 002608 4 
16 BODY OF PUMP SPACER 

GASKET 
004337 1 

17 PUMP TANK SPACER 204371 1 
18 D. 36/10 X 2 RUBBER DISK 000711 3 
19 SUPPORT VALVE DISK 203827 3 
20 D. 6 ELASTIC WASHER 002505 3 
21 M6 X 20 HEX SOCKET HEAD 

SCREW 
000025 3 

22 3/8”  G GAS BALLAST VALVE 304719 1 
23 GAS BALLAST FELT DISK 000663 1 
26 ¼” G SCREW WITH NON RETURN 

VALVE 
303157 1 

27 M8 NUT FLANGED AND KNURLED 002676 10 
28 M8 X 40 HEXAGON SOCKET 

STUD BOLT 
002560 6 

29 M8 X 40 HEXAGON SOCKET 
HEAD SCREW 

000027 4 

30 SPACER TANK GASKET 004336 1 
31 TANK 204373 1 
32 LOWER TANK COVER GASKET 004375 2 
33 EXTERNAL SIDE LOWER TANK 

COVER 
204379 1 

34 ½” PLUG 001565 2 
35 1” OIL SIGHT GLASS 002555 1 
36 AI WASHER FOR PLUG TCEG 1/8” 002259 4 
37 PLUG 1/8” G DIN 908 002694 4 
38 MOTOR SIDE LOWER TANK 

COVER 
204381 1 



 2 

 
 
   QTY PVL 
ITEM # DESCRIPTION PART NUMBER 160-160/B 
39 AI WASHER FOR PLUG TCE5G 1” 002264 2 
40 PLUG TCE5G  1” 001910 2 
41  UPPER TANK COVER GASKET 004383 2 
42 EXTERNAL SIDE UPPER TANK 

COVER 
204384 1 

43 MOTOR SIDE UPPER TANK 
COVER 

204386 1 

44 DEMISTER-TANK SUPPORT 
MESH 

204626 1 

45 TANK DEMISTER 004388 1 
46 STAY BOLT FOR EXHAUST 

FILTER 
204390 2 

47 STAY BOLT SLEEVE 204629 2 
48 EXHAUST FILTER 004391 2 
49  DISK FOR EXHAUST FILTER 004625 2 
50 WASHER R40 UNI 6593 D. 8X24 000064 2 
51 WASHER AI D. 8.4/13  X 1 002612 2 
52 M8X25 HEX SOCKET HEAD SCREW 

M8X30 HEX SOCKET HEAD SCREW  
000021 
000023 

1 
2 

56 TANK MICRO STRECHED SHEET 204389 1 
57 M8X20 HEXAGON SOCKET 

SCREW 
000016 16 

58 UNF ¾” – 16 NIPPLE 003619 1 
59 OIL FILTER 004724 1 
60 PUMP SIDE COUPLING HALF 204403 1 
61 ELASTIC COUPLING INSERT 004405 1 
62 FAN COVER SLEEVE 204366 1 
63 SLEEVE LOWER SAFETY MESH 004368 1 
64 SLEEVE SIDE SAFETY MESH 004369 1 
65 SLEEVE UPPER SAFETY MESH 004370 1 
66 M6 X 12 SCREW 002688 12 
67 M10 X 50 SCREW 003170 2 
68 M10  EYEBOLT 000691 1 
69 BASE-PLATE 004335 1 
70 M10 X 20 FLANGED AND 

KNURLED SCREW 
002998 4 

71  VIBRATION DAMPING FOOT 000665 4 
72 MOTOR FLANGE 204333 1 
73 M10 X 30 6921 HEX FLANGE AND 

KNURLED SCREW 
003969 4 

75 FAN ASSEMBLY 304332 1 
76 R40 D. 12 WASHER 000059 4 



 3 

 
 
   QTY PVL 
ITEM # DESCRIPTION PART NUMBER 160-160/B 
77 R150 D. 12 ELASTIC WASHER 002386 4 
78 M12 X 30 HEXAGON SCREW 000232 4 
79 INLET GASKET 004343 2 
80 INLET VALVE BODY 204395 1 
81 SUPPORT VALVE DISK 201076 1 
82 RUBBER DISK 000715 1 
83 D. 6/12 X 1.5 AI WASHER 002712 1 
84 M6 X 35 HEX. SCREW 002786 1 
85 NYLON LOCKNUT 002698 1 
86 S/S INLET FILTERING DISK 203664 1 
87 INLET PORT 204345 1 
88 M6 X 30 HEX. SOCKET HEAD 

SCREW 
000031 4 

89 CASING 304347 1 
90 CASING SHEATH (A) Provided with pos. 89 1 
91 CASING WINDOW SHEATH (A) Provided with pos. 89 1 
92 DISK FOR CASING 203155 1 
93 OIL COOLER SUPPORT 004351 1 
94 SCREW M8 X 20 FLANGED 

AND KNURLED 
003899 4 

95 OIL COOLER 004352 1 
96 M8 X 16 HEXAGON SCREW 

FLANGED AND KNURLED 
003676 4 

97 3/8” G  AI WASHER 002261 2 
98 3/8” HEXAGON SOCKET HEAD 

PLUG 
004155 2 

99 M10 X 80 HEXAGON SOCKET 
HEAD SCREW 

004451 1 

100 3/8” GAS CU WASHER 003766 4 
101 OIL COOLER INLET PIPE 004353 1 
102 3/8” G HOLLOW BOLT 003764 2 
103 ¼” GAS CU WASHER 001712 8 
104 EXTERNAL SIDE OIL PIPE 004340 1 
105 SCREW FOR ¼” G FITTING 003979 4 
106 MOTOR SIDE OIL PIPE 004339 1 
107 A5 M-F  1/8”-  1/8” EXTENSION 001557 1 
108 M-M 1/8” G ELBOW 001227 1 
109 F-F  1/8”  G VALVE 003797 1 
110 1/8” G COPPER WASHER 002661 4 
111 OIL RECOVERY PIPE 004341 1 
112 1/8” HOLLOW BOLT 002660 1 
113 SCREW FOR 1/8” FITTING 

ONLY FOR 160/B VERSION 
304624                         1 

114 PUMP NAME PLATE  1 
 
 


